¥ o8ed

1
=
o

@

(=%
2
i
NS
N
~

INustrated Parts Breakdown
Planer/ Molder Models 910/912




Parts Breakdown For Belsaw Planer/ Molder
Models 910/912

Common Repair Parts Quick Reference Guide

Our experience has shown that the most common parts that will
need replacement through extended use of your Belsaw Planer/

Molder are shown below.

Key # Part # Description
27 e 4500027 ..ottt PULLEY V-BELT
35 s 3709245 ..o .... BRONZE BEARING
36 o 4509036.....cooveerreenn. .... BRONZE BEARING
56 v 4509002 ..o FEED ROLLER
57 e C371061 ... SOCKET HEAD SET SCREW 3/8"-24 X 5/8"
........................................................... 1" ALUMINUM GIB
...... SPACER FOR 1" GIB
5-3/4" ALUMINUM GIB
2 4509071 ..o CUTTERHEAD BEARING W/LOCK COLLAR
76 . 4509076 .o.oieeeeeieereieere e ereseeeras e FEED ROLLER BEARING
77 oo 4501958 ..o, PLANER KNIFE SET (3)

Order HOT LINE 1-800-468-4449

The Belsaw Company

4111 Central Ave. N.E. ¢ Minneapolis « MN « 55421

Tel (800) 468-4449 « Fax (612) 781-2428
Key#  Part# Description
11 ... 4509101%** ..o ADJUSTING SCREW ARM
12 ... 4509567 ..o CHIPBREAKER
13 ... 3709072 ..o SPRING
16 ... 4509016 ..o, TENSION SPRING
17 o 4509017 NO. 35 ROLLER CHAIN (17-3/4"
FOR 12 FPM FEED RATE)
4509115 .......... NO. 35 ROLLER CHAIN (14" FOR 22
FPM FEED RATE)
18 ...... ROO0877 ..o, ROLL PIN 3/16" X 1-1/8"
19 ... B509009™ ..o, SHAFT
20 ... 3709245 ..o, BRONZE BEARING
21 ... 4509021*** ...ooooeeir SPROCKET FOR 12 FPM
4509116 ..o SPROCKET FOR 22 FPM
22 ... 4509022 ........... NO. 35 ROLLER CHAIN (26-1/4" L.)
23 ... 3709875 ..o, SET COLLAR
24 ... C250420 ..o SET SCREW 1/4" X 20 - 1/4" L.
25 ....... ROOOS74 ..o ROLL PIN 3/16" X 1-1/2"
26 ... 4509026*** ......ooooere PULLEY SPROCKET ASSY.
4509628 .............. SPROCKET ONLY FOR #4509026
27 . A509027 <.ovoeeeeeeeeeeeeeeeeee e PULLEY V-BELT
28 ... A374801%* __......o...... 3/8"-16 X 3/8" HEX SCREW
29 ... 4509029 e, RUBBER TIP
31 ....... B311601*** ....ooovevevrn. 5/16"-18 X 1" CAP SCREW
ROOO4T70™ ..o, WASHER
JBL1000™* .o, 5/16"-18 NUT
32...... C370620 .......... 3/8"-16 X 3/8" SOCKET SET SCREW
33 ... 4509033 .................. NO. 35 ROLLER CHAIN (32" L))
34 ... 4509034 ..., SPROCKET
35 ... 3709245 ..o, BRONZE BEARING
36 ... 4509036 ..., BRONZE BEARING
37 . 4509037 ..o, SPROCKET
38 ....... 4509038 ......... ... PLATE SPROCKET W/BEARINGS

- o

Key#  Part# Description
39 . JB11000™ oo 5/16"-18 HEX NUT
40 ... 4509040™** ..., ADJUSTING SCREW
41 . 45090415 DRIVE IDLER ASSY.
42 10 4509042 .o FLEX GRIP
43 0 4509043 e HANDLE
A4 oot A509044™* oo BASE
45 ... 4509045 ................ NO. 42 ROLLER CHAIN (66" L.)
46 ... 4549033 ... CORNER SPROCKET
47 ....; ROOOB72 ... ROLL PIN 1/4" X 1-1/8"
48 ... JS01000%* .o\, 1/2"-13 HEX NUT
49 ... ROO0S29™™ ..o, 1/2" PLAIN WASHER
50 .......E372800** ......... CARRIAGE BOLT 3/8"-16 X 1-3/4"
51 000t 4509051 oo CORNER SCREW
52 ... 4509052 K% ............ccoo........ RIGHT SIDE CASTING
53 .......B251223 .... FH SOCKET SET SCREW 1/4"-28 X 3/4"
54 110t 4509054 oo CUTTERHEAD
55 1t 4509055 ..o, HOOD SUPPORT
56 1100 4509062 ... FEED ROLLER
57 .......C371061 ...... SOCKET HEAD SET SCREW 3/8"-24 X
5/8"
58 ....... ROOOATT oo LOCK WASHER 3/8"
59 ... 4509059 ..o RIGHT BEARING HOUSING
62 ... 4509028*** NAME PLATE
63 ... 4509063*** HOOD
64 .......C373220** ... SOCKET HEAD SET SCREW 3/8"-16 X
2”
65 ....... 4509065** ..o LEFT BEARING HOUSING
66 ... J372000%™* o.oooooooe JAM NUT 3/8"-16
67 ... 4509067 ... FEED ROLLER TENSION SPRING
68 ....... 4509092 .....coiioiririerieee . MACHINE WASHER
69 1.0 4509069 .....oooieeee 1" ALUMINUM GIB
4509169 ... SPACER FOR 1" GIB
70 1t 4509070 ..o 5-3/4" ALUMINUM GIB
71 .. 4509071 ... CUTTERHEAD BEARING W/LOCK
COLLAR
72 e; ROOOB72 oo ROLL PIN 1/4" X 1-1/8"
73 .......C310520**. SOCKET HEAD SET SCREW 5/16"-18 X
1-1/8"
74 ... ROOOSGS™ ..o 3/8" SQUARE KEY
75 e A509074™* .o V-PULLEY
76 1.ee0 4509076 oo FEED ROLLER BEARING
77 e 4501958 oo PLANER KNIFE SET (3)
78 e 4509078 oo TOP FRONT BAR
79 errrer 4509079 .o ELEVATION CRANK
80 ....... 4500080 XM ..o, LEFT SIDE CASTING
81 o0 4509081 ..o CORNER CRANK SCREW
82 1.0 4509082 ..o ELEVATION SCALE
84 .......E502400™* ... . CARRIAGE BOLT 1/2"-13 X 1-1/2"
85 1.eer e B089038™ .o POINTER
86 .....c. 4509086 * ...t CAST IRON BED
90 ..ot 2179113 3/8"-16 HEX NUT
91 ...ee.. ROO0527 oo 3/8" PLAIN WASHER
Revised 6/13/97
PLEASE NOTE:
Due to the age of this model planer/molder, certain
repair parts, (noted by the ***), may no longer be
available. Common nuts, bolts & washers can be
purchased through your local hardware supplier.
Page 5



